
MB-29
Part #: DPEC007887 

Date: 07-30-24
Revised: 07-30-24

P1

10” Table SawS36-295T3

172173

174

175

176x2

247 x2

178x2

177x4

179

180
181 x2

182 x6

239 x2

184

183 x4
240185

x2 186
x2

187

188

189

190
x2

191

207

209208
210

211

212

213
x4

214
x2

215

216
x4

183
x2

217

218
x2

219
x4

220

221

222

223

225

226

227

228

185 230

229

231
x2

232
233234

236

237

238

241

242 x2

243
x4

245
x4

246

137
x4

244
x2

224

231
x2

267
x2

271
x4

266

231

235

Throat Plate Assembly



MB-29
Part #: DPEC007887 

Date: 07-30-24
Revised: 07-30-24

P2

10” Table SawS36-295T3

140

153

147

151

205
97

152

148
149

150

154

155

156
143

157

136
135

134

133

132

131

130

129

128

127

126

158

125

124

120

121

122

123

137

138

139

141
142

143

144 145
146

46

49

50

51

52

53

54

55

56

57

47

59

60

61

62

63

64

65
66

x4
x2

x2

68

69

70

71

72

48

73
x2

75

77

78 x3

58

84 81

85
x2

74

76
x2

67
x379

80

82

83
x4 45 Rip Fence Assembly

Motor Assembly

86

x4
x2

x2

x2

x2

x6

159

160

164
x5

162
x2

163
x2

164
x2

164

165
x3

x3
166

167

168
x2

169 x2

170
x2

171

192

203
204

206

272

196
x4

276

193
194

195 197
201

87

x3
202

199 200
x2

198
x2

269 x2

268

192

248
273

270
x4

x2

269
x4

277

278

279
x3

x3



MB-29
Part #: DPEC007887 

Date: 07-30-24
Revised: 07-30-24

P3

10” Table SawS36-295T3

Blade Guard Assembly

Miter Gauge
Assembly

Stator Assembly

Riving Knife 
Assembly

Anti-Kick Pawls Assembly

Shaft Assembly

 

1

2

3

4
5

6

7

8

9

10

11

12

13

14

15

16

17

18

19
x3

20

21

22

23

24

25

26

27
x2

28

29
x2

31

32

36

37
35

33
34 38

39

40414243
x2

x2

44

89

90
91

93

94

95
x2

87

276

92 88

30

115
x2

117

114

116
x2

119
x2118

x2
112

x2113

96

98
x2

99

101

102
103

100

104
105

x2
106

107

108x3
109

110

111

249



MB-29
Part #: DPEC007887 

Date: 07-30-24
Revised: 07-30-24

2651 New Cut Rd, Spartanburg, SC 29303
(800) 223-7278 • www.DeltaMachinery.com
Copyright © 2024 Delta ® Power Equipment Corporation

P4

***= Item is standard hardware and should be purchased from a local 
hardware or home improvement store. Colors may vary.

REPLACEMENT PARTS
ITEM #   DELTA PART #		  DESCRIPTION	               QTY ITEM #   DELTA PART #		  DESCRIPTION	               QTY

1	 603W04000	 Miter Gauge Assembly	 1
2	 538417000	 Speeder Nut	 1
3	 603401000	 Miter Gauge	 1
4	 603408000	 Sliding Bar	 1
5	 603403000	 Miter Gauge Location Pillar	 1
6	 603410000	 Miter Gauge Knob	 1
7	 603411000	 Miter Gauge Label	 1
8	 603407000	 Miter Gauge Pointer	 1
9	 603409000	 Plastic Washer	 1
10	 A11003040080	 Philips Round Head Screw M4 X 8	 1
11	 A35030613010	 Washer	 1
12	 603W08000	 Blade Guard Assembly	 1
13	 603352000	 Supporting Bracket Wrench	 1
14	 DPEC004181	 Blade Guard Warning Label Left	 1
15	 DPEC004180	 Blade Guard Warning Label Right	 1
16	 DPEC004179	 Blade Guard Warning Label	 1
17	 625227000	 Supporting Bracket	 1
18	 625414000	 Half-Round Head Shoulder Screw M5	 1
19	 625415000	 Half-Round Head Shoulder Screw M5	 3
20	 625610000	 Fixing Pin	 1
21	 625611000	 Fixing Pin	 1
22	 625612000	 Fixing Pin	 1
23	 625613000	 Fixing Pin	 1
24	 665410000	 Circuitous Spring	 1
25	 665415000	 Fixing Spring	 1
26	 665441000	 Plastic Washer	 1
27	 665442000	 Fixing Spring	 2
28	 665443100	 Left Guard	 1
29	 665447000	 Blade Guard Sleeve	 2
30	 665444100	 Right Guard	 1
31	 A18001030080	 socket set screw	 1
32	 675A09010	 Anti-kickback Pawl Assembly	 1
33	 665436100	 Left Fixing Pad	 1
34	 665437100	 Right Fixing Pad	 1
35	 DPEC004182	 Anti-kickback Warning Label	 2
36	 675402000	 Left Anti-kickback Pawl 	 1
37	 665428100	 Right Anti-kickback Pawl 	 1
38	 665431000	 Fixing Shaft	 1
39	 665432000	 Compression Spring	 1
40	 665433000	 Doulbe Circuitous Spring	 1
41	 A10001040081	 Philips Round Head Screw M4× 8L	 1
42	 A42001030200	 Spring Pin	 1
43	 A46000120004	 C-Clip	 2
44	 A47000040050	 E-Clip	 1
45	 603W05000	 Rip Fence Assembly	 1
46	 DPEC004492	 Fence Adjustment Label	 1
47	 603534000	 Square Tube End Cap	 1
48	 DPEC004286	 Hook Plate	 1
49	 DPEC004287	 Fence Pointer Window	 1
50	 603545000	 Fence Lock	 1
51	 603510000	 Fence Connecting Rod	 1
52	 603511000	 Straight Pin 5 X 25.2	 1
53	 603512000	 StraightPin 4 X 22	 1
54	 603532000	 Straight Pin 3 X 9	 1
55	 603515000	 Compression Spring	 1
56	 DPEC004291	 Stop Pad	 1
57	 603517000	 Roll Pin 3mm X 25mm	 1
58	 DPEC004183	 Fence Label	 1
59	 603520000	 Fence Hook Plate	 1

60	 ***	 Washer 4 X 8 X 1t	 1
61	 ***	 Phillips Round Head Screw M4 X 6	 1
62	 DPEC004305	 Rear Hook Pad	 1
63	 DPEC004304	 Lower Pad	 2
64	 603525000	 Fence Guard Plate	 1
65	 DPEC004303	 Fence Pad	 2
66	 ***	 Flat Head Torx Screw M4 X 4.2	 4
67	 A92007040120	 Torx Head Self-Tapping Screw M4 X 12	 3
68	 603W05010	 Fence Body	 1
69	 603I05020	 Fence Hook Weldment Set	 1
70	 ***	 Oval Head Phillips Screw M4 X 10	 1
71	 ***	 Torx Screw M4 X 8	 1
72	 ***	 Torx Screw M3 X 5	 1
73	 DPEC004358	 Torx Flat Head Screw M4 X 5.3	 2
74	 ***	 Lock Nut M6	 1
75	 ***	 Washer 3 X 11 X 1t	 1
76	 ***	 Washer 6 X 16 X 1t	 2
77	 603536000	 Left Panel	 1
78	 A21018040008	 Torx Screw M4 X 8	 3
79	 603537000	 Fence Plastic Tube	 1
80	 603538000	 Low Guided Board	 1
81	 603539000	 Fence Front End Cap	 1
82	 603540000	 Fence Rear End Cap	 1
83	 A70003040100	 Round Head Philips Self Tapping  
		  Plastic Screw M4 X 10	 4
84	 603541000	 Special Shoulder Screw M4 X 13	 1
85	 603542000	 Special Shoulder Screw M4 X 20	 2
86	 603543000	 Magnet	 1
87	 DPEC005378	 Arbor Shaft Assembly	 1
88	 625319100	 Driver Gear	 1
89	 603342000	 Arbor Shaft	 1
90	 603341000	 Shaft Cover	 1
91	 625304000	 Gasket	 1
92	 A46000170004	 C-Clip S17	 1
93	 A50060030041	 Spacer 17.05 X 24 X 2	 1
94	 603346000	 Ball Bearing	 1
95	 503402000	 T-screw	 2
96	 DPEC005383	 Riving Knife Assembly	 1
97	 DPEC005384	 Riving Knife Plate	 1
98	 DPEC004266	 Hex Socket Shoulder Screw M5 X 16	 2
99	 DPEC004267	 Clamping plate	 1
100	 625733000	 Press plate	 1
101	 603422000	 Release handle	 1
102	 603323000	 Spring Set 	 1
103	 675843000	 Special Hex Head Screw M8 X 41	 1
104	 603336100	 Riving Knife Base	 1
105	 603348000	 Blade Stop Block	 1
106	 A16303040600	 Torx Flat Head Screw M4 X 6	 2
107	 DPEC004271	 Compression Spring	 1
108	 625427000	 Shoulder screw	 1
109	 ***	 Set Screw M6 X 10	 3
110	 ***	 Lock Nut M8	 1
111	 ***	 Washer 8 X 16 X 1.5t	 1
112	 DPEC003450	 Brush Holder	 2
113	 DPEC005386	 Motor Cover	 1
114	 9099A03200	 Stator Set	 1
115	 DPEC005388	 Fixing Screw M5 X 8	 2
116	 DPEC004728	 Phillips Head Screw M5 X 65	 2
117	 DPEC003565	 Power Cord Grommet	 1



MB-29
Part #: DPEC007887 

Date: 07-30-24
Revised: 07-30-24

2651 New Cut Rd, Spartanburg, SC 29303
(800) 223-7278 • www.DeltaMachinery.com
Copyright © 2024 Delta ® Power Equipment Corporation

P5

***= Item is standard hardware and should be purchased from a local 
hardware or home improvement store. Colors may vary.

REPLACEMENT PARTS
ITEM #   DELTA PART #		  DESCRIPTION	               QTY ITEM #   DELTA PART #		  DESCRIPTION	               QTY

118	 DPEC003451	 Carbon Brush	 2
119	 DPEC003452	 Brush Cap	 2
120	 DPEC003640	 Hanwheel Shoulder Screw	 1
121	 DPEC005132	 Handwheel Know	 1
122	 DPEC005120	 Handwheel w/ Shaft	 1
123	 ***	 Washer 10 X 16 X 2t	 1
124	 ***	 Torx Screw M6 X 12	 1
125	 ***	 Washer 6 X 12 X 1t	 1
126	 DPEC004277	 Bevel Lock Lever	 1
127	 DPEC003471	 Special Hex Screw M10 X 25	 1
128	 DPEC004301	 Wave Washer 10 X 14 X 0.3t	 1
129	 ***	 Washer 10.5 X 30 X 3t	 1
130	 DPEC003474	 Plastic Washer 10.5 X 32 X 1.5t	 1
131	 ***	 Hex Socket Head Cap Screw M5 X 8	 1
132	 DPEC004253	 Bevel Pointer	 1
133		  Height Adjustment Base	 1
134	 ***	 Washer 10 X 22 X 1t	 2
135	 DPEC004302	 Conical Washer 10 X 20 X 1t	 1
136	 ***	 Hex Nut M10 X 4t	 2
137	 ***	 Torx Tapping Screw M6 X 10	 8
138	 DPEC004254	 Keeper Plate (Large)	 1
139	 DPEC004252	 Connecting Bar	 1
140	 DPEC004249	 Rotating Shaft	 1
141	 DPEC004258	 Torx Shoulder Screw M5 x 12mm	 4
142	 DPEC004257	 Rotating Plate Reinforcement Plate	 2
143	 ***	 Torx Screw M5 X 14	 3
144	 ***	 Torx Tapping Screw M5 X 12	 2
145	 DPEC004256	 Front & Rear Alignment Pad	 1
146	 DPEC004255	 Keeper Plate (Small)	 1
147	 DPEC004282	 Lever Lock Plate	 1
148	 ***	 Washer 5 X 12 X 1.5t	 1
149	 ***	 Torx Screw M5 X 8	 1
150	 603214000	 Shoulder Screw SPL M6 x 9.6mm	 6
151	 DPEC004283	 Lever Connecting Plate	 2
152	 ***	 Lock Nut M6	 1
153	 DPEC004264	 Riving Knife Rod Screw M6 x 15mm	 1
154	 DPEC004260	 Riving Knife Connecting Rod	 1
155	 ***	 Torx Screw M6 X 10	 1
156	 603357000	 Connecting Rod Fixed Cap	 1
157	 DPEC004251	 Connecting Rod Fixed Plate	 1
158	 DPEC003301	 Hang Tag	 1
159	 603350000	 Dust Chute	 1
277	 603361000	 Dust chute reinforcement plate	 1
278	 A35010512100	 Flat washer	 3
279	 A31703005005	 Lock Nut M5	 3
160	 603351000	 Dust Chute Bracket Clip	 1
161	 A92007050080	 Torx Head Self-Tapping Screw M5 X 8	 2
162	 625886000	 Dust Chute Plate Bracket	 2
163	 A15018050121	 Torx Head Self-Tapping Screw M5 X 12	 2
164	 A92007050100	 Torx Head Self-Tapping Screw M5 X 10	 8	
165	 A70003040100	 Round Head Self-Tapping  
		  Plastic Screw M4 X 10	 3
166	 A35070413200	 Washer 4 X 13 X 2T	 3
167	 603353000	 Dust Cleaning Lid	 1
168	 A30003004083	 Hex Nut M4	 2
169	 A10003040107	 Round Head Philips Screw M4 X 10	 2
170	 A70003040060	 Round Head Self-Tapping  
		  Plastic Screw M4 X 6	 2
171	 603352000	 Dust Plate	 1
172	 603740000	 Right Support Plate	 1

173	 603739000	 Left Support Plate	 1
174	 603743000	 Throat Plate	 1
175	 625597000	 Throat Plate Clip	 1
176	 A16001030101	 Leveling Screw M3 X 10	 2
177	 A16003040101	 Leveling Screw M4 X 10	 4
178	 A35010320610	 Washer  3.2 X 6 X 1T	 2
179	 603216000	 Table	 1
180	 603217000	 Fence Rail	 1
181	 DPEC004664	 Square Tube End Cap	 2
182	 ***	 Hex Socket Cap Screw M5 X 25	 6
183	 ***	 Hex Socket Cap Screw M5 X 10	 6
184	 603W02010	 Extension Wing Assembly	 1
185	 ***	 Plastic Tapping Screw M4 X 10	 4
186	 DPEC003485	 Washer 4 X 12 X 1t	 2
187	 DPEC004200	 Table Top Warning Label	 1
188	 DPEC004023	 Allen Wrench Holder	 1
189	 DPEC004306	 Combo Wrench Phillips + 4mm Hex	 1
190	 DPEC004298	 Push Stick Mount Post	 2
191	 DPEC004295	 Push Stick	 1
192	 DPEC005380	 Motor Assembly	 1
193	 DPEC005389	 Rotor Assembly	 1
194	 DPEC005382	 Wind Ring	 1
195	 DPEC004352	 O-ring	 1
196	 DPEC005390	 Torx Screw M5 X 35	 4
197	 603340100	 Motor Arm	 1
198	 ***	 Lock Nut M6	 2
199	 603349000	 Dust Chute Plate	 1
200	 ***	 Torx Screw M5 X 10	 2
201	 A54010100000	 Needle Roller Bearing	 1
202	 ***	 Torx Self Tapping Screw M5 X 12	 3
203	 DPEC005379	 Inner Blade Flange Washer	 1
204	 DPEC005135	 10” Table Saw Blade	 1
205	 603347000	 Outer Blade Flange Washer	 1
206	 603527000	 Blade Nut	 1
207	 603144000	 Switch Trigger	 1
208	 603146000	 Pin	 1
209	 625383000	 Spring	 1
210	 DPEC005114	 Power Switch	 1
211	 DPEC005112	 Power Switch Housing Plate	 1
212	 DPEC005113	 Power Switch Housing Box	 1
213	 ***	 Torx Head Self-Tapping Screw M4 X 16	 4
214	 DPEC003565	 Power Cord Grommet	 2
215	 603141000	 Main Warning Label	 1
216	 ***	 Torx Flat Head Screw M4 X 12	 4
217	 DPEC004224	 Bevel Reinforcement Plate	 1
218	 DPEC004225	 Angle Pad	 2
219	 ***	 Kep Nut M4	 4
220	 603149000	 Model Label	 1
221	 DPEC005104	 Bevel Scale Label	 1
222	 603I01010	 Front Left Frame Tube	 1
223	 603I01020	 Front Right Frame Tube	 1
224	 603I01030	 Rear Left Frame Tube	 1
225	 603I01040	 Rear Right Frame Tube	 1
226	 603134000	 Left Reinforcement Rod	 1
227	 603135000	 Right Reinforcement Rod	 1
228	 603136000	 Miter Gauge Holder	 1
229	 603137000	 Blade Guard Holder	 1
230	 603138000	 Blade Guard Bracket	 1
231	 A93003050121	 Sheet Metal screw M5 X 12	 5
232	 DPEC003571	 Close End Blade Wrench	 1



MB-29
Part #: DPEC007887 

Date: 07-30-24
Revised: 07-30-24

2651 New Cut Rd, Spartanburg, SC 29303
(800) 223-7278 • www.DeltaMachinery.com
Copyright © 2024 Delta ® Power Equipment Corporation

P6

***= Item is standard hardware and should be purchased from a local 
hardware or home improvement store. Colors may vary.

REPLACEMENT PARTS
ITEM #   DELTA PART #		  DESCRIPTION	               QTY ITEM #   DELTA PART #		  DESCRIPTION	               QTY

233	 DPEC005136	 Open End Blade Wrench	 1
234	 DPEC003573	 Wing Nut M8	 1
235	 603I07070	 Throat Plate Assembly	 1
236	 DPEC004299	 Speeder Nut PT-8	 1
237	 625910000	 Carriage Bolt M8 X 20	 1
238	 603116100	 Power Cord	 1
239	 ***	 Kep Nut M5	 2
240	 ***	 Washer 5 X 20 X 1t	 1
241	 603150000	 Front Panel	 1
242	 A15015050016	 Torx Head Self-Tapping Screw M5 X 16	 2
243	 603103000	 Torx Inner Thread Insert	 4
244	 A93003050180	 Sheet Metal screw M5 X 18	 2
245	 A31703005005	 Lock Nut M5	 4
246	 603151000	 Rear Stand	 1
247	 A31703003000	 Lock Nut M3	 2
248	 603354000	 Dust Prevent Fabric	 1
249	 603356000	 Riving Knife	 1
264	 ***	 Lock Nut M8	 10
265	 DPEC005146	 Washer 8 X 20 X 1.5t	 2
266	 603139000	 Data/Spec Label	 1
267	 E07000000380	 Power Cord Clip	 1
268	 603355000	 Hand Protect Plate	 1
269	 A92007040080	 Torx Head Self-Tapping Screw M4 X 8	 6
270	 A35030410018	 Washer 4 X 10 X 1t	 4
271	 ***	 Hex Socket Cap Screw M5 X 40	 4
272	 A46000500000	 C-Clip S-50	 1
273	 A93003040080	 Sheet Metal screw M5 X 8	 2
276	 DPEC005385	 Stator Assembly w/ Cover	 1


